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Company Name GUANGDONG JPET TECHNOLOGY COMPANY LIMITED

shown on Report

Mo ok IRSE T R ST TE P AR A (X 3 <K 1 5 2R 58 R B F X 1 5 Rt 801 2 —

Address NO. 801, SCIENTIFIC RESEARCH BUILDING, NO. 1, F DISTRICT, TIAN’AN
DIGITAL CITY, DONGGUAN, NO. 1, HUANGJIN ROAD, HONGFU COMMUNITY,
NANCHENG STREET, DONGGUAN

DA IR i B e A5 B H F B IR AL IR
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FE A4 FR RIS

Sample Name(s) Thermal protector

R U H 2020.11.17

Sample Received Date Nov. 17, 2020

BE R H 3 2020.11.17-2020.11.19

Testing Period Nov. 17, 2020 to Nov. 19, 2020

RrIE R R4 2 BEoR, X TSRl R 1 (Pb), #R(Cd), ZK(Hg), 7S (Cr(Vv)),

Z IR (PBBs), £1R _Kif(PBDEs), 417 — H 2l E(DBP, BBP, DEHP,
DIBP)#EAT Ik

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Cadmium(Cd), Mercury
(Hg), Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

LI 8 S B 45 3R HZ R
Test Method/Test Result(s)  Please refer to the following page(s).
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H & HE Test Method
M H TR 532 MR AR
Tested Item(s) Test Method Measured Equipment(s)
Y Lead (Pb) IEC 62321-5:2013 ICP-OES
4% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
4% Cadmium(Cd) IEC 62321-5:2013 ICP-OES
7k Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-1:2015 UV-Vis

754 Hexavalent Chromium (Cr(V1))

IEC 62321-7-2:2017 F/8, IEC 62321-5:2013 Ji

i
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Z IRIEA Polybrominated

DEHP, DIBP)

IEC 62321-6:2015 GC-MS
Biphenyls(PBBs)
% 3 — 2Kk Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDEs)
AR — H RS Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS

c-malliiniof
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25 5 Test Result(s)
WRITH Tested Item(s) #iR Result FHHERHER MDL
001 002
Hr Lead (Pb) N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg
7Kk Mercury (Hg) N.D. N.D. 2 mg/kg
NI Hexavalent Chromium (Cr(V1)) N.D. — 8 ma/kg
-- N.D. 0.10 pg/cm3AxLOQ)
AT H Tested Item(s) %%O (F:les“" Jrigchs iR MDL
ZIREZE Polybrominated Biphenyls(PBBs)
—IRIKZE Monobromobiphenyl N.D. 5 mg/kg
TREEE Dibromobiphenyl N.D. 5 mg/kg
—REEE Tribromobiphenyl N.D. 5 mg/kg
VUyRELZK Tetrabromobiphenyl N.D. 5 mg/kg
FLIRIER Pentabromobiphenyl N.D. 5 mg/kg
FNIRIEK Hexabromobiphenyl N.D. 5 mg/kg
LIRECPE Heptabromobiphenyl N.D. 5 mg/kg
JURECZR Octabromobiphenyl N.D. 5 mg/kg
JUIREXZE Nonabromobiphenyl N.D. 5 mg/kg
+IRECK Decabromobiphenyl N.D. 5 mg/kg
WK B Tested Item(s) %%O (F:lesu't F7 K R MDL
LR KBt Polybrominated Diphenyl Ethers (PBDEs)
—JR 7% Monobromodiphenyl ether N.D. 5 mg/kg
TR KRk Dibromodiphenyl ether N.D. 5 mg/kg
=R K Tribromodiphenyl ether N.D. 5 mg/kg
VU — KM% Tetrabromodiphenyl ether N.D. 5 mg/kg
FLIR KWk Pentabromodiphenyl ether N.D. 5 mg/kg
7NIR 2R Hexabromodiphenyl ether N.D. 5 mg/kg
IR KM Heptabromodiphenyl ether N.D. 5 mg/kg
JUIR — 2Rk Octabromodiphenyl ether N.D. 5 mg/kg
JUB KR Nonabromodiphenyl ether N.D. 5 mg/kg
¥R — ¥ Decabromodiphenyl ether N.D. 5 mg/kg
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8 Result .
BRIE Tested Item(s) %%001 Jr ¥R HE IR MDL

4RF —HFRfE Phthalates (DBP, BBP, DEHP, DIBP)
A 2K —HER —Tlg Dibutyl phthalate

N.D. 50 mg/kg
(DBP) CAS#:84-74-2
AR WL T AR HEEE Butyl b I
SR ZHIR T HRAElE Butyl benzy N.D. 50 mg/kg

phthalate (BBP) CAS#:85-68-7
A 2K —HR —(2-2.3%) Ol
Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg
CAS#:117-81-7

IR _HIEE — 5 T I Diisobutyl
phthalate (DIBP) CAS#:84-69-5

N.D. 50 mg/kg

FE R ALHEIR Sample/Part Description
001 RN, HEBEL. WA RO A AL H OB K
Mixed test, white plastic, white wire jacket with black printing and red wire jacket with white printing*
002 R, WHBEEZENEE. ROSRE. HEINFRREOMROERAE OAR SR
Mixed test, metal with silvery plating, silvery metal, dark blue/brown metal with printing and
cupreous/silvery metal™

#E: TR, 8, SRR D EEER.
IRIEE T ER, MEERETREEIR, RS RAMERE SRR & A — M — R
R,
-N.D. = R (T H IR ke ER)
-mg/kg = ppm = H 32—
-LOQ = FERIR, 7Sk &Ry 0.10 pg/em?
VOSSR EE ZNT 0.10 pg/em?, FBE S ARAS H 7S5
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-*As specified by client, the test was conducted by mixing several samples together. The
result(s) shown on this report may be different from the content of any homogeneous material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 ug/cm?. The coating
is considered a non-Cr(V1) based coating.
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FMFRFE Test Process
1. 48 Lead (Pb), 4% Cadmium (Cd), # Cadmium(Cd), 4% Chromium(Cr)

w ﬁ;iﬁéﬁiﬁl?ﬁﬁﬁim _ A fil ik 771 T BRFE
eigh sample and place it . S :: > .
i a vessel ::> Add digestion reagent Digest the sample
FHAR A/l 8 B
] ICP-OES FEETKESE Y . ° m-lg.- Residue L
454 ] Alkali Fusion/ it i
{:l Make up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES eionized water .
Rl
Solution

2. 7k Mercury (Hg)

R T OB AR B b 1A R 4 7 FE BB TH R A T R
VVcllgh sample .zmd Placc itin a :> Add digestion reagent ::> Digest s(lempl.e in microwave

microwave digestion vessel digestion oven

PTG /AR &
JrifabEL — e i
F ICP-OES FETKEE Alkali Fusion/ Residue
4T . Acid Dissolution it JE
Mak iith
Analyzed by — -a é up Wi ‘ /‘\::I C: Filtration
ICP-OES deilonized water .
T f&
Solution
3. A#& Hexavalent Chromium (Cr(VI))
(1) IEC 62321-7-1:2015
Bt ke ) ﬁﬁu#ﬂj\ﬁﬂl 1 3 e
Take a portion of [—— Extraction with boiling water 1 Filter and remove
i 1 (The ratio of sample area to boiling water th I
1< sampie volume 1s 1 em?to 1 mL) © sample
H UV-Vis 43 #7 I iR AT pH
] K —— ) G— Adjust the pH value
Analyzed by UV-Vis Add test solution .
of the solution
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(2) IEC 62321-7-2:2017

R T AR P »

Weigh sample and place it — M ).‘\ i ﬁﬁﬁt” ! :> TH i i
in a vessel Add digestion reagent Digest the sample
i
Add test solution I — Ad'lo l;agtﬁlgh:;;u}[ﬁ;‘llue I Cool and filter
Il
VA BEIE i pH fH HERATKER Fl UV-Vis 43
Adjust the pH value > Malke up with — Analvzed by UV-Vis
of the solution deionized water ¥ Y

4, ZEBEZE Polybrominated Biphenyls(PBBs), %R —ZK®f Polybrominated Diphenyl Ethers (PBDES)

WEFATER D FIH HLIE AR HRgE A HUT
. ] - 1 "
Weigh sample and place — Extracted with ) Concentrate the extract
it in a thimble organic solvent
] GC-MS 47 i FAHEFER HREEIFRERERA
— Make up with K— Transfer the extract into a
Analyzed by GC-MS
ayERE Y organic solvent volumetric flask
5. 45% — FERME Phthalates (DBP, BBP, DEHP, DIBP)
WEFATER D FIH HLIE AR HRgE A HUT
. ] - 1 "
Weigh sample and place — Extracted with ) Concentrate the extract
it in a thimble organic solvent
] GC-MS 47 i FAHEFER HREEIFRERERA
Analvred by GO-MS — Make up with K— Transfer the extract into a
ayERE Y organic solvent volumetric flask
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ot B
Photo(s) of the sample(s)

001 002

LT lH]llll’llll]llll|I|I||III|\IIll\l\l\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\V

ARSERYE. \B-'94

75 B Statement:
1 KPR oAt NS <R H & Mk S g & oA
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. IREHRAF LR HNE . B SR S B S SR, G RO S 15T, CTI AR SEH
The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR A It SRANS SZIAE 41515
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. RZE CTI-HHFERE, AMFHRISEHARE;
Without written approval of CTl, this report can’t be reproduced except in full;
5. kIR PSS NE SR IXNER E R, B O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

sk FRAGLETR stk
*** End of Report ***
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Ff 3% Appendix

& 5345 B Client Reference Information
JP02/02/JP05/05/JP10/10Series

ZPsEEE (JEMREER) Client Reference Photo (Non-tested sample)
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7 B Statement:
PSR N 2 B RS AL, BTSRRI B S BT, CTI RS m sk,

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.
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